


01 

Table Of Contents

8

2-7



02

STEP 1

Assemble the Pedal Frame(#1) 
and the Upright Frame(#2).

 W10
6  PCS

17   mm

SC
10

-2
7 

   
2 

PC
S

 N 10
3 PCS

Part No: 1
Name: Pedal Frame
Q’TY:1
Part No: 2
Name: Upright Frame
Q’TY:1

Part No: 3
Name:Hole Cap D25
Q’TY:1

SC10-5
W10

SC10-27
W10

1

2

3

N10
W10

8 mm

SC
10

-5
   

 1
 P

C



03

STEP 2

Assemble the Bottom Lateral 
Bent Tube(#4) and the Upright Frame(#2).

 W10
4 PCS

17   mm

SC
10

-2
7 

 2
 P

C

 N 10
 2 PC

Part No:4 
Name: Bottom Lateral
          Bent Tube 
Q’TY:18 mm

42

N10
W10

SC10-27
W10



04

STEP 3 Part No:5 
Name: Pivot Arm 
Q’TY:1

Part No:6 
Name: Shaft
Q’TY:1

Assemble the Pivot Arm(#5) and the Upright frame(#2).

 W10
2 PCS

A1
0-

4 
 

2 
PC

S

6 mm

5

6

A10-4
W10



05

STEP 4
Part No: 7
Name: 
 Thigh Support Frame 
Q’TY:1
Part No:8 
Name:Big Washer 
Q’TY:2
Part No:6 
Name:Shaft 
Q’TY:1

Assemble the Thigh Support Frame(#7) ,
Pivot Arm (#5)and the Upright Frame(#2).

SC
10

-4
  2

 P
C

S

A1
0-

4 
 2

 P
C

S

W10
2 PCS

8 / 6 mm

SC10-4

8

7

5

6

A10-4
W10



STEP 5

Assemble the Foam Roller. 

SC 8-4   
 2 PCS

Part No:9 
Name:
Inner Retaining RIng 
Q’TY:2

Part No:10
Name:
 Roller Bushing 
Q’TY:4

Part No:11
Name:
 Foam Roller 
Q’TY:2
Part No:12
Name:Big Washer OD45 
Q’TY:2
Part No:13
Name:Roller Cap
Q’TY:2

S6-2  4 PCS6 / 3 mm

06

9
1011

1213

SC8-4

SC6-2



07

STEP 6

Fix the thigh pad(#14) to the
thigh support frame(#7).

Part No:14 
Name: Thigh Pad
Q’TY: 2

S
CP 6  6- 8

CS

W8

6 PCS

6 mm

14

7

SC8-6
W8



08

TS LIST

14

PART NO. DESCRIPTION QT’Y
1 Pedal Frame 1

Upright Frame 1
Hole Cap D25 1
Bottom Lateral Bent Tube 1
Pivot Arm 1
Shaft 2
Thigh Support Frame 1
Big Washer 2
Inner Retaining Ring 2
Roller Bushing 4
Foam Roller 2
Big Washer OD45 2
Roller Cap 2
Thigh Pad 2

2
3
4
5
6
7
8
9
10
11
12
13
14

Nut M10N10 5
Button Head ScrewA10-4 4
Socket Set Screw M6×6S6-2 4
Socket Head Cap Screw M8×20SC8-4 2
Socket Head Cap Screw M8×30SC8-6 6
Socket Head Cap Screw M10×20SC10-4 2
Socket Head Cap Screw M10×25SC10-5 1
Socket Head Cap Screw M10×135SC10-27 4

Washer 8W8 6
Washer 10W10

PAR




